
Exhibit No. :
Issue(s) :

	

Prudence of the St . Joseph
Water Treatment Plant;

Used and Useful Capacity Adjustment
Witness/Type ofExhibit:

	

Biddy/Direct
Sponsoring Party:

	

Public Counsel
Case Nos. :

	

WR-2000-281 and SR-2000-282

APR 0 3 2000

DIRECT TESTIMONY

	

Servlcs°d,rl F'ubltc~mmisslon

OF

TED L. BIDDY

Submitted on Behalfof
the Office of the Public Counsel

MISSOURI-AMERICAN WATER COMPANY

Case Nos. WR-2000-281 and SR-2000-282

April 3, 2000



In the Matter of Missouri American Water

	

)
Company's Tariff Sheets Designed to

	

)
Implement General Rate Increases for Water

	

)
and Sewer Service Provided to Customers in the )
Missouri Service Area of the Company.

	

)
[...]
Mr. Jerry L. Lane, P. E.
Missouri Department of Natural Resources
205 Jefferson Street
Jefferson City, Missouri 65102

Re:

	

Missouri-American Water Company
St. Joseph District
Treatment Plant Improvements
Aanroval of Suverpulsator Pilot Results

Dear Mr. Lane:

SUMMARY

1025 laurel Oak Road " P O. Box 1770 Voorhees. New leriey 08043': " (609) 346-8201';

November 16, 1992

BP 91-12

Thank you for taking time October 27 to discuss the Superpulsator pilot results and
the other planned improvements at St. Joseph. Some additional information was requested
in the meeting and this material is enclosed . Also, I am taking the opportunity to make
some minor revisions in the report of pilot results, and to address the issues raised at the
meeting.

Three additional copies of the original Preliminary Design Concept and Engineering
Report are enclosed . Additional information is presented to reinforce the reasons for the
process selection .

The proposed process improvements at St . Joseph were presented in the Preliminary
Design Concept and Engineer's Report dated December 10, 1991 . Tentative approval was
given to the project by the Department of Natural Resources (DNR) in a letter dated
February 10, 1992 . The approval was conditional upon favorable Superpulsator pilot test
results.

The Superpulsator pilot testing program was conducted in June, July, and August
of 1992, with results being summarized in the report presented at our October meeting.
The results of the pilot testing program were excellent.



A Superpulsator hydraulic loading rate of 3 gpm/sf is sought as stated in the
December,.'1991 submittal. This loading rate includes a significant safety factor since
successful pilot testing was done at 4 gpm/sf. Full scale results from two American System
plants have been presented to Verify the excellent treatment results consistently achievable
with the Superpulsator clarifier.

Approval of a4 gpm/sf filtration rate with a dual media filter is requested. The pilot
results showed no discernable difference in filter effluent turbidity between the sand filter
operating at 2 gpm/sf and the dual media filter operated at 4 gpm/sf.

	

This result is
consistent with the principle that filter effluent quality is much more dependent upon
effective coagulation than filtration rate. Data from another pilot testing program that
evaluated Superpulsator and high rate filtration demonstrates the minor effect of filtration
rate on particle removal at rates up to 10 gpm/sf.

The proposed process incorporates the requirement of two stage treatment using the
existing first stage clarifiers . The proposed process is comprehensive, yet flexible to comply
with the requirements of the Surface Water Treatment Rule, remove synthetic organic
chemicals, and be in a position to comply with future water quality regulations. Lastly, the
proposed process is highly effective, but demonstrates fiscal responsibility in selection of
rates and sizing .

SUPERPULSATOR PILOT TEST REPORT REVISIONS

made:
A revised report of Superpulsator results is enclosed . The following revisions were

1 .

	

Depth of granular activated carbon in the dual media filter was 32 inches,
rather than 24 inches .

2.

	

Average influent turbidity during the high turbidity testing using river water
on July 9 was 935 NTU, rather than 735 NTU due to an averaging error.
Average surface loading rate was 3 gpm/sf for the river water testing due to
raw water pump limitations, not treatment limitations . The 3500 JTU
turbidity value mentioned in the original report was for a river water sample
the following day and not related to the high turbidity testing program .

A table of the historical maximum turbidity values over the last 19 years for
river water, and in the effluent of the primary clarifiers is enclosed as
Appendix A. The highest daily average turbidity from the clarifiers was 1084
JTU on June 17, 1982, with the remainder of the annual maximum turbidity
data below 700 JTU. Note that historical turbidity records use JTU, and
NTU were used in the pilot plant data . While the turbidity units cannot be
compared in a strict analytical sense, the influent turbidities in the testing



were similar to the maximum turbidities seen passing through the' primary
clarifiers .

SUPERPULSATOR OPERATING DATA

Operating reports for the American Water Works Superpulsator installations at
Pittsburgh, Pennsylvania and Davenport, Iowa were presented in the meeting. Pertinent
facility information is listed in Table 1 .

Table 1
PENNSYLVANIA-AMERICAN WATER COMPANY

PITTSBURGH DIVISION
HAYS MINE PLANT

Source

	

Monongahela River

Plant Capacity

	

60 MGD

Treatment Process

	

Presedimentation,

	

Superpulsator
Clarifiers, Dual media Filters (GAC/sand)

Superpulsator Rate

	

State Permit : 3 gpm/sf

12 Month Performance
AVERAGE
ntu

RANGE
ntu

River Turbidity 13 1.3-210
Superpulsator 0.8 0.3 -3.3
Effluent



Source

	

Mississippi River

Plant Capacity

	

30 MGD (15 MGD Superpulsators, 15
MGD Sedimentation Basins)

Treatment Process

	

Superpulsator Clarifiers in parallel with
Conventional Basins, Dual media Filters
(GAC/sand)

Superpulsator Rate

	

State Permit : 3 gpm/sf

12 Month Performance

IOWA-AMERICAN WATER COMPANY
QUAD CITIES DISTRICT

DAVENPORT (EAST RIVER) PLANT

Copies of the monthly reports for these plants were handed out at the meeting, and
also are attached .

The results from the Hays Mine plant are excellent in every area. The
Superpulsators have produced consistently high quality water despite varying raw water
quality conditions in the Monongahela River. Filtered effluent turbidities of 0.05 to 0.27
NTU are being achieved with long filter runs .

At the Davenport plant, the Superpulsators are run in parallel with two conventional
sedimentation basins. The Superpulsator performance is somewhat better than the basins
even though the Superpulsator clarifiers are operated at 80 percent of design capacity year
round, while the basins are operated at approximately 40 percent capacity.

AVERAGE
ntu

RANGE
ntu

River Turbidity 19 4-77
Superpulsator No. 1 1.9 0.6 - ".4
Effluent
Superpulsator 2.2 0.6-9-5
No. 2 Effluent
Conventional 2.4 0.9 - :.1
Basins



The only anomaly in the Davenport Superpulsator results .occurred in January 1992,
when Superpulsator No. 2 turbidities peaked at 9.5 NTU. The iigli'turbidities were caused
by floc carryover, resulting from a malfunctioning polymer feed system . Note that despite
the floc carryover, the filtered effluent turbidities remained less,than or equal to 0.10 NTU.
This episode demonstrates that even with floc carryover,-: :effective coagulation was
performed in the clarifier and treatment was not jeopardized.

SUPERPULSATOR SURFACE LOADING RATE

Approval of a Superpulsator clarifier surface loading rate of 3 gpm/sf has been
requested. The requested 3 gpm/sf rating provides a significant performance safety factor
since successful piloting was demonstrated at 4 gpm/sf.

Construction of the Superpulsators at a reduced loading rate would result in a
significant increase in construction costs over the requested 3 gpm/sf rating. The increase
in construction cost is estimated to be $1,500,000 for Superpulsators rated at 2 gpm/sf.

American's other Superpulsator installations have been approved at 3 gpm/sf in
Iowa (1) and Pennsylvania (2) .

These surface loading rates are calculated on the surface area above the plates only
and do not include sludge concentrators, distributors, and vacuum chambers. The loading
rate based on the basin dimensions would be approximately 2 gpm/sf. Preliminary
dimensioned Superpulsator layouts are enclosed as Appendix B.

FILTRATION RATE

A filtration rate of 3 gpm/sf (all filters in service) and 3.3 gpm/sf (one filter out of
service) was requested in the preliminary design concept An Empty Bed Contact Time
(EBCT) of 6 minutes was proposed at the 3.3 gpm/sf rate, resulting in a 32 inch depth of
GAC.

A higher filtration rate would have been requested initially except for a concern
about the construction cost related to the increased filter depth necessary to maintain an
empty bed contact time of six minutes. Subsequent to submittal of the preliminary report
a consultant has estimated construction cost savings of approximately $450,000 can be

realized if a rate of 4 gpm/sf (one filter out of service) is allowed.

	

,

The GAC/sand dual media pilot filter operating at 4 gpm/sf demonstrated excellent
turbidity removal in the Superpulsator pilot study, averaging 0.21 NTU. With use of a
preoxidant (chlorine), filter effluent turbidities averaged 0.16 NTU. Filter effluent



turbidities always remained below the Surface Water Filtration Rule limit of 0.5 NTU.
Filter aids were not used.

A sand filter operating at 2 gpm/sf was run in parallel with the GAC/sand dual
media pilot filter in the study. Effluent turbidity averaged 0.20 NTU; as compared to. the
dual'media filter results of 0.21. The 0.01 NTU . difference is not considered to be
significant

This comparison demonstrates that filter rate is not a predominant factor in
determining effluent quality. Particle destabilization through coagulation is the single most
important factor in providing the best filter effluent quality' . Another demonstration of
this principle is a pilot study in which filtration rates of 5-10 gpm/sf were evaluated in terms
of turbidity and particle removal'. Particle and turbidity removal was excellent, regardless
of filtration rate. A portion of a table of results is enclosed as Appendix C showing only
a slight decrease in particle removal as filtration rate increased. Note that the log removals
indicated are for the filter only and do not include particle removal through the clarifier.

In an overview of the major factors affecting filtered water quality, Amirtharajah
listed the following areas where filtered quality could be improved' :

1 .

	

Pretreatment (coagulation)
2.

	

Initial Degradation and Filter Ripening
3.

	

Minimizing Rate Changes
4.

	

Use of Polymers
5.

	

Effectiveness of Backwashing

The proposed improvements address each of these factors to the maximum extent
possible. There is no known better pretreatment scheme than the proposed Superpulsator,
except possibly with the use of ozone for particle destabilization.

	

A streaming current
monitor will be used to monitor the charge on the particles to optimize coagulation and
filtration results. To minimize the impact of the filter ripening period, full flow filter to
waste capability will be provided in the new filters . Additionally, chemical feed such as
alum or polymer treatment of the washwater will be considered to shorten the ripening
period and improve effluent quality at the beginning of the filter run.

' . Amirtharajah, et al . "Some Theoretical and CBnceptual Views
of Filtration",JAWWA 80 :12

' . James M . Montgomery Consulting Engineers Inc . and Havens
and Emerson Inc . Tri-County Water Treatment Plant Pilot Study
Results . Final report to New Jersey-American Water Company (1991)

Amirtharajah, Ibid .



Filtration rate changes will be minimized, but when necessary will be accomplished
gradually through the use of state of the art control techniques. Filter aid polymer feed
capability will be provided for use as necessary to improve effluent qualitywhen coagulation
is not optimized. The backwash procedure will include an air scour step to improve filter
cleaning beyond the cleaning achievable by water wash alone.

Filtration rates in new plants are commonly 4 - 6 gpm/sf. One of the reasons for
the acceptance of these rates is because filtration rate has little or no impact on effluent
quality, while substantial capital cost savings are associated with higher filtration, rates.

Because of the significant cost savings and based on our pilot filtration results, a
filtration rate of 4 gpm/sf with one filter out of service is requested. The sand depth will
remain at 10 inches, while the GAC depthwould increase from 32 to 38 inches to maintain
a six (6) minute EBCT. The 4 gpm/sf maximum filtration rate requested at St . Joseph will
not compromise filter effluent quality in any way, and will significantly reduce construction
costs that must be passed on to the consumer.

ADDITIONAL CLARIFICATION

'The Superpulsators are proposed as the second stage clarification at St. Joseph as
shown in Figure 1 . A possible requirement for a third stage of clarification was discussed
at the meeting.

The solids contact process of the Superpulsator has been shown to be effective and
reliable through pilot testing and through many months of operation at full scale
installations . A downstream basin will not provide any significant additional turbidity
removal. The installation of a basin downstream of the Superpulsators would not improve
water quality and could have detrimental effects on water quality in terms of disinfection
byproducts, biological growth, etc. There are substantial capital and operating costs
associated with installation of a basin.

A basin downstream of the Superpulsators would provide another chemical feed
location for disinfection or corrosion control chemicals. However, disinfection and
corrosion control chemicals can be added elsewhere to provide equivalent, or better results.
As called out in the preliminary concept, disinfection contact time will be provided in
clearwells, after filtration to meet and exceed the minimum requirements of the Surface
Water Treatment Rule. Disinfection with chlorine in post-treatment is preferred to
minimize trihalomethane generation.

	

,

Corrosion results have been good at St. Joseph . The plant uses the Langelier Index
to provide a slightly scale forming water. Lime is added in pretreatment when necessary
to maintain effluent pH in the 7.4 to 7.7 range. As pointed out, the Water Company must
demonstrate that optimum corrosion control is being provided . The methodology of



m r m m m �, m m uw awl rr. rr wr wri m r m m. ,.r

CATIONIC POLYMER

CHLORINE
POTASSIUM

PERMANGANATE
COAGULANT

A
FIRST STAGE

CLARIFIERS (2)
MIX
TANK

MIX
TANK

SUPER
PULSATORS

(a)

FILTERS
(10)

CLEARWELL
NO. 2

CLEARWELL
NO. 1 ...

Y
LOW LIFT
PUMPS

POTASSIUM
PERMANGANATE

LEGEND

PRIMARY CHEMICAL
FEED LOCATION

SECONDARY CHEMICAL
FEED LOCATION

FIGURE t PROCESS SCHEMATIC

TRANSFER
PUMPS

MISSWRI-AMEiICAN WATER COMP,
ST. JOSEPH DISTPoCT

HIGH SERVIC
PUMPS. A!

BLANKET
POLYMER CAUSTIC SODA

CHLORINE
COAGULANT

HYDROFLUOSILICIC
CHLORINE ACID

LIME
PAC CHLORINE



demonstrating optimum corrosion control hasnotbeen established. However, the proposed
process is amenable to . several possible alternative . corrosion control techniques .

For example, the use of zinc orthophosphate has been very effective and is being
used successfully at many locations in the American System . Zinc orthophosphate, or other
phosphate type corrosion inhibitors would be fed-atthe inlet to the clearwell . Caustic soda
is proposed to fine tune the pH of the plant effluent

	

Should additional alkalinity or
calcium be necessary, or a substantial increase in pH be required, chemical additions could
be made in pretreatment, prior to the Superpulsators . Coagulants such as ferric chloride
or ferric sulfate rather than alum, would be used if an elevated pH in pretreatment was
necessary.

In summary, approval is sought for the two stage clarification process, with the
second stage Superpulsator at a 3 gpm/sf loading rate, and a dual media filtration rate of
4 gpm/sf. I would be happy to discuss this project with you, either by phone or in person .
My phone number is (609) 346-8208 . A response to the requested process, clarification,
and filtration rates is requested by December 10 in order that we may proceed with design
of these facilities .

SEC/d
encl .
cc :

	

B. Summerford - DNR
R. Bernabe - DNR
G. W. Thornburg - Mid-America Region
W. F. L'Ecuyer - MAWC - St . Joseph

(92Mideor)



`-APPENDIX A - HISTORICAL TURBIDITY DATA.

MISSOURI-AMERICAN WATER COMPANY
ST. JOSEPH DISTRICT

YEAR MISSOURI RIVER
JTU

PRIMARYCLARIFIER EFFLUENT
JTU

1991 6,167 16/16) 193(6/16)

1990 6,783 (6/18) 642(6119)

1989 3,358 (6/26) 127(6/19)

1988 1,992 (5/25) 37(5/25)

1987 3,633 (7/09) 8817/09)

1986 4,583 (5/17) 13015/17)

1985 6,567 (4/26) 130(4/26)

1984 6,200 (6/08) 252(6/08)

1983 2,650 (6/19) 82(6/19)

1982 8,033 (6/16) 1,084 (6/17)

1981 2,190 (6/19) 41 (6/19)

1980 7,600 (6/17) 515(6/17)

1979 3,417 (3/19) 350(3/19)

1978 5,133 (4/181 671(4118)

1977 3,050 (8/29) 10518/29)

1976 5,133 (6/16) 210(6/16)

1975 4,833 (4/30) 108(4/30)

1974 8,750 (5/21) 517 (5/21 )

1973 3,917 (7/04) 184(7/04)



APPENDIX B

PRELIMINARY SUPERPULSATOR LAYOUT



tOYLIfT .T~gt

w-"'IMI~1

Y

Y©W~

uc DO''_
°.°

	

E ~

_lMWfr: ,c. .

IMY ~ Y rApwTy7,G~M~

/ .-7Y. T.qPWIMp

1

~ .-~. _ . .. ...... ._ ._ ._

I M_\\\-~"WN~

_

II ~nrp ( ~ym~ ; I yn~ ~ I
. _ . wrwi~ey I ppri Iyd~i I-

~m I ~~~I~~ IWi-- I
arm I rmlirr~~qm~i IurnWi_ _ . _

-
_ _

--_ _\\\\\\`_ ~
-N

tY "W., IM .

LNJ



" " w!.wlwrww .r..
l ulf ~ovla~f�a0, Cowl

NOa=

7N/t AdNTWRY4tYVd YYYd00iw Y. IfN 711M7 i
IMPS .F irWNWI-WIN YY A .
"/fidq.lY 7~11Yb" lOYt

f~ .1i+a+wY~.ewat
HYW!/ w.woYYp" "pY ImOY 1

gum

NOIAOIWAINOO NOd AON
WMYNO AYYINN19Nd

rww~
s



APPENDIX C

FROM :

EFFECT OF MEDIA TYPE AND FILTRATION RATE
ON PARTICLE REMOVAL

JAMES M. MONTGOMERY CONSULTING ENGINEERS INC.
AND HAVENS AN EMERSON INC. TRI-COUNTY WATER
TREATMENT PLANT PILOT STUDY RESULTS . FINAL REPORT
TO NEW JERSEY-AMERICAN WATER COMPANY (1991)



,a

'

	

TABLE 8"12
EFFECT OFMEDUTYPE AND MTBATION BATE

ON PARTICLEREMOVAL ACROSS THEFMTEBB (CONTV1pED)
4000 But" TestsWithout Oto"

EAgRemoval ofParticlea
Plltration AnthreatWSosdFilter Meee_Medla

	

GACMand

Particles in G)ardia Sire Range (5 " 12 gm)

statistic

Cumulative Number

Rate

ofParticle.

(ASI+ASf)

(1 .120 ym)

GACFilter Filter

Average 6 3.08 1.00 1.09
Maximum 1.19 1 .08 1.19a
(Minimum 0.98 0.91 0.96
INumberofTeats 4 3 4

Avenge 6 IA2 0.96 1.03
*aximum 1.13 1.02 1 .14
Mnimum 0.96 092 0.96
INumber ofTesta 6 5 5

Average 8 091 0.88 0.95
Maximum 098 094 1.01
Minimum 0.82 092 0.89
iNumber ofTests 5 5 4

Average 10 092 092 0.94
Maximum IM 0.98 1.09
Minimum 0.77 0.84 0.78
Number ofTests 5 3 4

Average 6 1.66 1 .43 1 .58
Maximum 1.74 1.63 1.75
Minimum 1.43 1.35 1 .40
NumberofTeats 4 3 4

Average 6 1A9 1.38 1.50
um 1.57 1.51 1.62

Misimam 1.43 127 1.41
Number ofTests 5 6 5

Avenge 8 132 129 1.41
Maximum 1.54 1.47 1.59
Minimum 1.15 1.08 123
Number ofTests 4 4 3

Avenge 10 1.34 1.15 1 .41
Maximum 1.59 1.65 1.55
Minimum 1.10 094 123
NumberofTests 5 4 3



St . Joseph, MO
Review No . 1897-91R

November 19, 1992

Mr . Steven E . Creel
American Water Works Service Company, Inc .
P .O . Box 1770
Voorhees, New Jersey 08043

Dear Mr . Creel :

STATE OF MISSOURI
DEPARTMENT OF NATURAL RESOURCES

DIVISION OF EMgRONMENTAL QUALFIY
P.O . Box 176 jegcson city, MO 65102

It was a pleasure meeting with your group last October 27,
1992 . We hope our meeting was as worthwhile to you as it was to
us .

We have reviewed the pilot test data and information on similar
installations that you and your group presented to us . The
pilot test results were impressive, indicating the proposed
technology may be effective to satisfy the requirements of the
Missouri Safe Drinking Water Act and the Missouri Public
Drinking Water Regulations . Before we accept your proposal,
however, we request that the following evaluations be conducted
and the results submitted to us to supplement the report :

1 . "CT" evaluation of the total treatment process showing
that a minimum of 3 .0 log and 4 .0 log removal and/or
inactivation of Giardia Lamblia cysts and viruses
respectively is achieved .

2 . Stabilization of the finished water . The treatment must
provide flexibility to adjust pH and alkalinity at levels
that will be compatible with the lead and copper rule .

3 . Cost evaluation (principal cost and operational cost)
justifying using GAC filter in lieu of separate GAC